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Laboratory sound insulation of metal access panels
with and without XetallE-coustiquilt BRE

1 Introduction

BRE Acoustics was commissioned by Exitile Ltd, 49-61 Jodrell Street, Nuneaton,
Warwickshire, CV11 5EG to issue this report which is based on airborne sound
insulation measurements carried out in the BRE horizontal transmission suite

(Building 9), BRE, Garston, Watford, Hertfordshire, WD25 9XX. The measurement data
were previously published in BRE report number 215403

2 Testing details

2.1 Test dates and personnel

The measurements detailed in this report were made on 19 November 2003 and
25 November 2003 by Mr M Burdett and Dr R Hall of BRE Acoustics.

2.2 Test method and applicable standards

Measurement of airborne sound insulation was made in accordance with BS EN IS0
140-3:1285. Single number quantities were calculated in accordance with BS EN 13S0
717-1:1897.

BRE Acoustics holds UKAS accreditation for the measurement of sound insulation in the
field and the laboratory, The measurements were conducted using the procedures
accredited by UKAS.

2.3 Test element installation

The test elements for tests L103-024, L103-025 and L103-026 were installed in a filler
wall by Xetal Consultants Ltd,

The filler wall (see test L103-032) was installed by BRE.

Test report number 218510 @ Building Research Establishment Ltd 2004
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Laboratory sound insulation of metal access panels
with and without Xetal/E-coustiquilt

BRE

2.4 Instrumentation
The equipment used to conduct the tests is identified in Table 1,

Table 1 Equipment list

UKAS identification

Equipment description | Manufacturer Type SO AT
Real time analyser NEAS 840 13/003
Microphone calibratar BRK 4231 01/002
Condenser microphane B &K 4165 02/005, 02/001, 02/003
Microphone pre-amplifier B &K 26189 04/005, 04/001, 04/003
Micropheone rotating boom NEAS 212ZNA 14/004, 14/005
Graphic equaliser Phonic FEQ 3300 10/001
Loudspeaker B &K 4224 11/007

The gain of the real time analyser was adjusted to give a reading of 84.0 dB at 1 kHz
using the B&K type 4231 calibrator,

All equipment is calibrated in accordance with BRE procedures, using reference
equipment calibrated by a UKAS accredited |aboratory.

Test raport number 218510
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Laboratory sound insulation of metal access panels
with and without Xetal/E-coustiquilt BRE

2.5 Test numbers

Table 2 lists each test element along with its corresponding test number. The

construction details for each test element can be found from Table 3 by referring to the
test number.

Table 2 Test numbers

Test Test Source room Receive room Commaon
number | element volume (m?) volume {m°*) area (m?)
Access
L103-024 hatch 130 115 iy
Access
L103-025 hatch 130 116 1.1
Access
L103-026 hatch 130 116 1.1
L103-032 Wall 130 115 9.9

Test report number 218510
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Laboratory sound insulation of metal access panels
with and without Xetal/E-coustiquilt

2.6 Construction details with test numbers

— The construction details are shown in Table 3.

Table 3 Construction details

BRE

Test Test Construction details
element number
Access L103-024 | - Acoustic access panel (37 kg/m?) with Xetal/E-coustiguilt
hatch
L103-025 | - Acoustic access panel (37 kg/m?) with Xetal/E-coustiquilt
with 45 mm x 35 mm timber batten frame butted o inner
frame
- L103-026 | - Standard fire rated access panel (30 ka/m?)
Wall L103-032 | »2 x 15 mm Knauf Soundshield wallboard (14 kg/m?)

screwed to

=45 mm x 70 mm independent timber studs at 400 mm
centres

= 100 mm cavity with 100 mm Knauf Crown combi-roll
(10 kg/m?) between studs

= 215 mm Tarmac Toperete dense aggregate block wall
{430 kg/m®) painted with two coats of high quality masonry
paint on each side

« 100 mm cavity with 100 mm Knauf Crown combi-roll
{10 kg/m?) hetween

» 45 mm ¥ 70 mm independent timber studs at 400 mm
centres

* 2 % 15 mm Knauf Soundshield wallboard (14 ka/m?)
screwed to studs

Test report number 218510
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Laboratory sound insulation of metal access panels
with and without Xetal/E-coustiquilt BRE

2.7 Sound insulation test results

The single number quantities for the sound insulation tests are shown in Table 4. The
UKAS test result sheets are included in the appendices.

Table 4 Test results

Test number Ry (C;Cy)
(dB)
L103-024 40 (-2;-7)
L103-025 40 (-2.-8)
L103-026 26 (-1.-4)
L103-032 73 (-3-9)
Test report number 218510 & Building Research Establishment Lid 2004
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Laboratary sound insulation of metal access panels
with and without Xetal/E-coustiquilt

BRE

2.8 Plans

The positioning of the test element and filler wall construction in the transmission suite

aperture is indicated in Figura 1.

RECEIVE ROOM
e
200 mm

I

[solation
break
betweaen
source and
receive 140.mm

F

rooms

Transmission suite aperture 680 mm

SOURCE ROOM

Filler wall

Test element

Filler wall; dense
aggregate block
core (215 mm)
with independent
studs on each side
(see Table 3
consfruction
details)

Figure 1 Plan view of the test censtruction and filler wall in the transmission suite

apertura
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Manufacturer's product information and drawings
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Figure 2 Acoustic access panel product information and drawings
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Figure 3 One hour fire rated access panel product information and drawings
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Laboratory sound insulation of metal access panels
with and without Xetal/E-coustiquilt

3 Appendices

31 UKAS test result sheets

Page number
13
15
17
19

Test number
L103-024
L103-025
L103-026

L103-032

Test report number 218510
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| Laboratory sound insulation of metal access panels
‘ with and without Xetal/E-coustiquilt

Laboratory measurement of airborne sound insulation of building elements
Sound reduction index according to BS EN 1SO 140-3:1995
BRE horizontal transmission suite (89 051-053)

Client: Exitite Ltd

Testdate:  15/11/2003 Test number: L103-024 Test element: Access hatch

Test element area: 1.1 m? Mass per unit area: 37 kg/m?
Description:

Acoustic access panel (37 kg/m?) with Xetal/E-coustiquilt

UKAS

TESTING

0578

Source room volume: 130 m? Alr temperature; 17a
Receive room volume: 115 m? Alr relative humidity: B85 %
70
R
Frequency | One-third
(Hz} octave
(dB)
50 237 | = 30 0y
B3 268.0
80 | 209
100 216
125 19.7 50
160 21.0 z
............... i TR =
250 309 H
______ a1s | 313 £
400 35.3 =
500 38.3 E
630 | 395 g
............... el 2
1,000 435 Y
1250 47.5
1800 50.0
2000 45,6
2,500 47.7 20
........... R e
4,000 473
5,000 498
10
8288288823388 ¢88§3§°¢ 33
S ELAREE oy hcx Sl Third actave band centre frequency (Hz)
Rating according o BS EN IS0 717115857
Ry(C;Cy) =40(-2:-TVdB  Cramim =248 C sreons =-1dB C 00000 =-1dB
G1r 50-3950 =-7dB Gv&c..sm]. =-7dB C-,—jm.smn =-7dB

Emluaton baed o6 labariory measurament resulls oblaed by on anginserg method

Based on the data provided in BS EN 20140-2:7993 ¢ is estimaied st the measurament uncedsinty should not exceed +1 08 for the sifigle-riamiber

quarntity (R} and should nof exceed the values in Table AT of 85 EN 20140.2-1993 for the daia in the indiwdual third ootaves (R

This page may enly bo distributed with the test rmport in s entirety and | accardance with the terms and conditions of the contract

Test report numbear 218510 B Building Research Establishment Ltd 2004
Commercial in eonfidence Page 13 0f 20



Laboratory sound insulation of metal access panels
with and without Xetal/E-coustiquilt

Laboratory measurement of airborne sound insulation of building elements
Sound reduction index according to BS EN 1SO 140-3:1995
BRE horizontal transmission sulte (B9 051-053)

Client: Exitile Ltd
Testdate:  19711/2003 Test number: L103-024 Test element: Access halch UKAS
TESTING
Test element area: 1.1 m* Mass per unit area: 37 kg/m? Q578
Description:
Acoustic access panel (37 kg/m®) with Xetal/E-coustiquilt
Source room volume: 130 m? Air temperature: b s
Receive room volume: 115 m? Air relative humidity: 65 %
Frequency Reverberation | Background Source Receive
time level level level
(Hz) is) {dB} id8) (dB) (dB)
50 3.80 27.3 84.1 542 237 x
63 3.63 255 808 58.2 26.0
&0 2,88 18.8 926 55.1 288
100 1.86 281 821 &61.0 218
125 1.69 202 854 657 19.7
160 1.73 1.8 545 63.7 21.0
200 162 9.0 85.1 57.8 27.1
250 1.48 7.2 84.9 535 30.9
315 1.29 7:1 988 547 3.3
400 1.37 126 98.0 51.8 35.3
500 1.3 13.0 88.7 48,3 38.3
G20 1.26 14.0 9.4 48.5 396
800 1.30 7.2 884 46.0 4189
1,000 1.27 21 956 41.0 43.5
1,250 1.34 9.2 94.5 360 47 5
1,600 1.41 T5 g8.1 374 50.0
2.000 1.41 50 98.5 38.2 496
2,500 142 51 96.7 38.3 477
3,150 1.42 55 92.3 38.1 455
4,000 1.32 58 919 338 47.3
5,000 1.22 5.1 a7.8 266 458
= Rt adjusted for S wall
Rating according to BS EN 150 717-1:1587
Ry(CiCy) =40(-2;-T)dB Cayaso =-2d8 C o000 =-1d8 C y00.5000 =-1dB
C:,-_E,ﬂ i) =-7dB C‘;_Eri!—.‘-{,‘ﬂ =-TdB Cu-.1m5::n:c| =.7dB

Evnluation hased on laberaiony measuremoant resulls cbtalned by on anginpaning method

Eased on the dafs provided in BS EN 20740-2.7952 i iz estimated that e messuement uncenainty shoud mot axcesd +1 dB for the singlenumber
quantily [F .} and showld not excesd the valvas in Tabie A1 of B5 EN 20140-2-1503 for the data it the indvidual third ocfsves iR

This page may only be distributed with the test repart in its entiraty and In aceardanee with the terms and cantitions of the contract

Test report number 218510 3 Building Research Establishment Ltd 2004
Commaearcial in confidence Page 14 of 20



Laboratory sound insulation of metal access panels
with and without Xetal/E-coustiquilt

Laboratory measurement of airhorne sound ingulation of building elements
Sound reduction index according to BS EN 1SO 140-3;1935
BRE horizontal transmission suite (B9 051-053)

Client: Exitile Ltd

Testdate:  19/11/2003 Test number: L103-025 Test element: Access hatch

Test element area: 14w Mass per unit area: 37 kgim? 0578
Description:

Acoustic access panel (37 kg/m?) with XetallE-coustiquilt
with 45 mm x 35 mm timber batten frame butted to inner frame

Source room volume: 130 m? Air temperature; 17 °C
Receive room volume: 115 m® Air relative humidity: B4 %
70
R
Frequency | One-third
{Hz) octave
(d8) 5 =
a0 237 %
63 285 |«
80 289
100 220
125 18.9 5o
160 21.5 @
200 | 276 ©
250 0.8 B
_______________ a5 1318 : a0
400 346 g
500 377 B
630 | 411 5
o 438 &
1,000 450 “
1,250 482
1,600 49.0
2,000 489
......... 2500 | 463 2
31850 | 4665
4,000 49.3
5,000 50.8
0
288888 RESEEEER888¢%8¢88
T T TR - I T
A i 1o S e Trird octave hand centre fraquensy (Hz)
Rating according to BS EM IS0 747-1;1997
R (CiCy) =40(-2;6)dB  Ceoagsp =2 dB Cuneong =1dB | i =-1dB
Cu.5c~31§.;l =-7dB Ct_ﬁ:.{mj =-7dB Cn,—lﬂ;.;_smj =-5dB

Evaluation basied on latemaony measorement sl shissed by an enginsencg mafod

Based on the data prowded in B3 EN 20140-2.1993 i iz estimated that the measuremant uncerdainty showld not excesd +1 o8 for the single-numbsar
guantity (2.} and should nof excesd the vaives in Table A1 of BS EN 20140-2-1093 for the data in the individua! third octaves &

This page may only b distributed with the test repor in Its entirety and in secondance with the terms and contiions of the contract

Test repart number 218510 ) Building Research Establishment Ltd 2004
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Laboratory sound insulation of metal access panels
with and without Xetal/E-coustiquilt

Laboratery measurement of airborne sound insulation of building elements
Sound reduction index according to BS EN 1SO 140-3:1995
ERE horizontal transmission suite (B9 051-053)

Client: Exitile Ltd

Testdate:  19/11/2003 Test number; L103-025 Test element: Access haich UKAS
TESTING

Test element area: T Mass per unit area; 37 kgimy® 0578

Description:

Acoustic access panel (37 kg/im?) with XetallE-coustiquilt
with 45 mm ¥ 35 mm timber batten frame butted ta inner frame

Source room velume: 130 m? Air temperature: i e
Receive room volume: 115 m® Air relative humidity: B4 %%
Freguency Reverberation | Background Source Receive R
time level fevel level

(Hz) is) (dB) (dB) (dB) (dE)

50 3.88 266 852 55.3 237 x

53 378 25.8 90.4 54.7 285 X
80 2.866 208 9z 5 56.0 2848
100 1.67 283 2.6 60.6 220
125 1.66 177 855 G65.6 19.9
160 1.68 12.5 84.3 62,8 215
200 1.64 a0 4.9 7.8 270
250 1.47 8.4 951 537 30.8
315 1.42 1.7 98.7 541 318
400 1.3 123 ara 52.2 3486
500 1.29 12.9 988 50.0 L7
630 1.30 168 99.5 472 411
800 1.28 136 gg.a 439 438
1.000 1.31 13.2 85.7 3a.7 450
1,250 1.36 3.2 94.6 355 48.2
1,600 1.37 12.3 28,1 382 48.0
2.000 1.38 75 8.5 387 458
2.500 1.44 6.5 958 38.8 45,3
3180 1.41 6.0 92 4 35.0 45.6
4,000 1.34 6.4 91.9 31T 49.3
5,000 1.23 .4 87.8 25.7 50.8

& F adpasted for §llerwall

Fatirg according to BS EN IS0 717-1:1857

Ryw(CiCy) =40(-2;-6)dB Cugsem =-2dB Csps000 =-1d8 € 005000 =-1dB
Cirsoaten =-7 dB Cirsg.50m =-TdB Cir 1005000 =-6dB
Evakiaton based on laboratany ¢ ment resubls chiaingd by an anpinsening method

Based on the dats provided in 83 EN 20140.2:7993 | is estimatad that the magsurement uncertanty should not axceed +1 dB for the single-number
guarttily (%} and showld not exceed the valuas in Tabla AT of BS EN 20140-2- 1903 for the dala it the individual third octsves (]

This page mey only be distributed with the test repert in #s entiroty and In accordance with the tarms and conditions of the cantrast

Test repart number 218510 5 Building Research Establishment Ltd 2004
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Laboratory sound insulation of metal access panels
with and without Xetal/E-coustiquilt

Laboratory measurement of airborne sound insulation of buijlding elements
Sound reduction index according to BS EN 1SO 140-3:1935
BRE horizontal transmission suite (B9 051-053)

Client: Exitite Ltd

Test date: 191172003 Test number: L103-026 Test element; Access hatch UKAS
TESTING

Test element area: 1.1m Mass per unit area: 30 kg/m? 0578

Description:

Standard fire rated access panel (30 kg/m?)

Source room volume: 130 m? Air temperature: 0 i
Receive room volume: 115 m?® Alr relative humidity: 67 %
70
R
Frequency | One-third
(Hz) actave
(dB)
50 20.3 5l N e
83 245
1 80 24 1
100 | 163
125 17.5 50 — —
160 129 g
200 13.0 o
250 15.7 ]
............... 315 | 204 < it e
400 230 g |
500 243 o ;
B30 23.1 £ |
"800 239 @ :
1,000 24.8 oy i —
1280 | 289 | el
1,800 30,3 !
2.000 296 !
............ 2500 | 288 =i i
3,150 325 |
4,000 33.7 !
5,000 2.1 ’

53
Bl
BO
i}
128

R85 288883883¢86¢85¢8

- — 4

& 0o
5,000

Third octave band centre frequenty (Hz)

Rating ecconding to BS EN 150 717-1:1867

Rw {C1C.r} =26 {-1.4} dB 135.:.315;. =-1dB |:5{;_5[f_|:| =0 dB Cm}g_m =0dB
Culsu.msn =-4 dB ] =-4 dB C v 1o0-5000 =-4 dB

|Evmiuation basad e laborstory measiremont sl obisinad by on engnesring mathed

Baged on the deta provided in B5 EN 20140-2:1953 it is sstimated that the measursment uncertainty should naf excesd. +1 08 for the single-numiber

quantily (R} and should ot excesd the valuas in Table AT of B5 EN 20T40-2 1593 for tha dats in the indridusl B actaves a7}

This page may only be distributed with the test report in its entirsty 2l in accordance with the terms and conditions of tha contract

Test report number 218510 £ Building Research Establishment Ltd 2004
Commercial in confidencs Page 17 of 20



Laboratory sound insulation of metal access panels
with and without Xetal/E-coustiquilt

Laboratory measurement of airborne sound insulation of building elements
Sound reduction index according to BS EN IS0 140-3:1935
BRE horizontal transmission suite (B9 051-053)

Client: Exitile Ltd

Testdate:  19/11/2003 Test number: L103-026 Test element: Access hatch UKAS
TESTING

Test element area: 1.1 m# Mass per unit area: 30 kgim?® 0578

Description:

Standard fire rated access panal (20 kg/m?)

Source room volume: 130 m® Alr temperature: 17 °C
Receive room volume: 115 m* Alr relative humidity: 87 %
Frequency Reverberation | Background Source Receive R
time lewval lavel level
(Hz) (=] (dB) {dB) (dB) (dB)
50 3 27.0 4.2 57.4 20.3
63 3.74 254 80.8 59.8 245
B0 2482 218 922 60.6 241
100 1.82 28.8 930 67.1 16.3
125 1.68 19.8 895.5 68.0 17.5
160 1.78 14.8 94 4 718 1248
200 1.74 8.8 945 T1.7 13.0
250 142 6.6 949 68.5 15.7
315 1.46 6.7 896.5 655 20.4
400 1.39 8.5 g97.8 54.0 230
500 1.35 1.4 08.6 £3.4 243
630 1.31 13.4 89.0 B4.8 231
800 1.26 74 88.4 63.2 239
1,000 127 a2 a5.2 59.2 2418
1,280 1.39 10.3 839 56.0 26.9
1,800 1.39 8.2 a97.3 56.2 303
2,000 1.37 4.9 a7.8 57.1 288
2,500 1.43 51 86.5 56.2 295
3,150 1.41 54 834 50.1 325
4,000 1.35 58 g92.5 478 337
5,000 1.23 8.1 88.9 45.4 a3z

Rating sccording to BS EN 180 717-1,1837

Ru(CiCh) =28(1;4)dB Cramss =1 dB Cisoc0 =0 dB Cionsocg =0 dB
Cirsaatsn =-4dB Cirso-s000 =-4 dB C i 1nnesonn =4 dB

Evitadion based on laoonmtory measundiren resu®s oblained by an eagnsering methad

Basad on the data provided i BE EN 20140-2:1993 1 is estimated that the maasurement uncertainly showld not excead +1'dB for the single-number

quanity (R ) and should not excesd the values in Talie AT of BS EN 20140-2-1963 far the data in the indhidual fhird ootaves (")

This page may only bo distritited wilh the test repart In fts entirety and in accordanca with (he temms wnd conditions of the conract
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| Laboratory sound insulation of metal access panels
with and without Xetal/E-coustiquilt

Laboratory measurement of airborne sound insulation of building elements
Sound reduction index according to BS EN I1SO 140-3:1995
ERE horizontal transmission suite (B9 051-053)

Client: Exitile Ltd

Test date:  25/11/2003 Test number: L103-032 Test element: Wall UKAS
TESTING

Test element area: 99 m? Mass per unit area: 497 kgim? 0578

Description:

2 x 15 mm Knauf Soundshield (14 ka/m?) screwed to 45 mm x 70 mm independeant timber studs at 400 mm centres

100 mm cavity with 100 mm Knauf Crown combi-roll (10 kg/m?) between studs, 215 mm Tarmac dense aggregate

black wall (430 kalm?) painted with two coats of masonry paint on each side, 100 mm eavity with 100 mm Knauf combi-rol
between 45 mm x 70 mm independent timber studs at 400 mm centres, 2 x 15 mm Knauf Soundshield screwed o studs

Source room volume; 130 nv? Air temperature; 16°C
Receive room volume: 115 m? Air relative humidity: 62 %
55 P i
R | R
Frequency | One-third
(Hz) octave
(dB}
50 | 367 i
B3 417
a0 48.5
100 465
125 &0.3 75
v B0 | 584 g
200 | 585 «
250 62,6 E
_______________ 315 |.862 S
400 B8.3 =
500 713 2
630 76.4 g
................ T i 3
1,000 833 |- %
20 | 87
e i
2,000 881
2,500 896 + 45
—T s
4,000 28.3
5,000 93.1
* Fecaiving room lavel adistod |or back o A
* Rcaring roomievel within & o8 of backgoare 28 8 88§83 8283 ¢ 58228 8:¢82¢88
L - - (13 (2] " - e
Third octave band centre frequancy (Hz)
Rating aceording to BS EN S0 717-1:1997
Ry(CiCy) =T73(-3;9)dB Cuau =-4dB € sg.5000 =-3dB C 1005000 =-2dB
Crsaasn =-15dB C o sso00 =-15dB C 100000 =-9dB

Evaluation hased en labaratory mpasurement mets obdsined by an engireenng mothod

Based on the dala provided in BS EN 20740-2-1933 it is asfimaled that the measurament uncertainty showld nat exceed 21 dB for the single-nurmber
guantity (R} and should nol excesd the valugs in Table AT of 5 EN J0140-2-1503 for tha data n the indridual thind ecigves s}

This page may only be distributed with the test repoet in it eminety and in accordance with e tesms and cenditions of the conlract

Test report number 218510 £ Building Research Establishment Ltd 2004
R Commercial in confidence Pags 19 of 20
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Laboratory sound insulation of metal access panels
with and without Xetal/E-coustiquilt

Laboratory measurement of airborme sound insulation of building elements
Sound reduction index according to BS EN IS0 140-3:1995
BRE horizontal transmission suite (B9 051-053)

Client: Exitile Ltd

Testdate:  25/11/2003 Test number: L103-032 Test element: VVall UKAS
TESTING

Test element area; 8.9 m? Mass per unit area: 497 kgim? 0578

Description:

2 x 15 mm Knauf Soundshield {14 kg/m?®) screwed to 45 mmx 70 mm independent timber studs at 400 mm cenires

100 mm cavity with 100 mm Knauf Crown combi-roll {10 kg/m?) between studs, 215 mm Tarmac dense aggregate

block wall (430 kg/m?) painted with two coats of masonry paint on each side, 100 mm cavity with 100 mm Knauf combi-roll
between 45 mm x 70 mm independent timber studs at 400 mm centres, 2 x 15 mm Knauf Soundshield screwed to studs

Source room volume: 130 m? Air temperature: 16 *C
Receive room volume: 115 m? Air relative humidity: 62 %%
Frequency Reverberation | Background Source Receive R
time level Ievel level

(Hz) is) (dE} (dB) (dB} (dB]

50 3.96 30.0 85.5 652.1 36.7

63 3.32 258 101.3 82.1 41.7

B0 2,85 240 1025 56.1 48.5

100 1.76 320 103.8 57.1 48.5

125 1.64 24.9 102.7 51.8 50.3

160 1.78 19.4 103.2 447 56.4

200 1.75 151 105.3 46.5 58.5

250 1.45 11.0 105.7 42.1 B2.8

N5 1.45 13.4 1071 398 66.2

400 1.33 171 107.6 378 B5B.3

a00 1.32 18.5 108.0 352 713

B30 1.30 14.8 108.6 306 764

800 1.28 10.1 108.6 28.8 782
1,000 1.32 7B 105.6 208 833 +
1,250 1.33 1.7 10562 17.0 BE.T +
1,600 1.33 4.3 108.6 18.0 g8z r

2,000 1.39 4.3 109.8 19.8 891
2,500 1.41 4.7 109.5 18.7 B9.6 ;
3,150 1.37 5.2 106.3 9.5 956 -
4,000 1.30 56 106.8 6.9 88.3 ¥
5,000 1.20 8.0 100.0 51 3.1 *

“ qua-nng oo leval Bdpatid for backgroung

* Raceiang room leval within 5 08 of badgraand

Rating according o BS EN IS0 717-1.1997
RW{C;CI::I =73 {3;‘9, dB |:5|:|.315|:| =_4¢B CECI-:'!CID! = .3 dB C1I'L'-ED}:- = .2 d8
Crysoa18n =-15dB Gy s0s000 =_15dB ekt =.gdB

Evsiuatfion based on lanaminny masum e reslts obtsined by an engineering mathod

Baged o the data providad (n 85 EN 20140-2:1993 it is estimated that the measurement Luncerainty shauld nol excesd =1 b8 for the single-number
quantity () and shauld not excdsd the values in Talle A7 of 85 EN207140-2-1983 for the data in the Individual third oofaves (Rl

This page may only be distributed with the tast raport in Its entiréty and in accordance with the terms and conditions of the contract
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